
0

d

www.elsevier.com/locate/procbio

Process Biochemistry 40 (2005) 1453–1460
Mesophilic anaerobic digestion of waste activated sludge:

influence of the solid retention time in the wastewater

treatment process

David Bolzonellaa,*, Paolo Pavanb, Paolo Battistonic, Franco Cecchia

aDepartment of Science and Technology, University of Verona, Strada Le Grazie 15, I-37134 Verona, Italy
bDepartment of Environmental Sciences, University of Venice, Dorsoduro 2137, I-30123 Venice, Italy

cInstitute of Hydraulics, Polytechnic University of Marche, Via Brecce Bianche, I-60100 Ancona, Italy

Received 24 December 2003; accepted 11 June 2004
Abstract
The performance of mesophilic anaerobic digesters of four large Italian wastewater treatment plants without primary sedimentation were

studied. Only the waste activated sludge is stabilised by means of the mesophilic (35–37 8C) anaerobic digestion process. The anaerobic

digesters generally worked with a hydraulic retention time in a range of 20–40 days and an organic loading rate of some 1 kg VS/m3
reactor day.

The solids content of the sludge fed to the digesters was in the range 2.6–3.9% and the gas produced per kilogram of volatile solids added was

in the range 0.07–0.18 m3/kg VSfed. The specific gas production per kilogram of volatile solids destroyed was in the range 0.5–0.9 m3/

kg VSdestroyed and the reduction of the volatile solids concentration was in the range 13–27% (average 18%). These figures are particularly

significant when designing anaerobic digesters for the treatment of waste activated sludge as single substrate. Moreover, it was observed that

the higher the applied solid retention time in the activated sludge process for wastewater treatment, the lower the gas production. In particular,

the specific gas production decreased from 0.18 to 0.07 m3/kg VSfed when increasing the solid retention time in the wastewater treatment line

from 8 to 35 days. Finally, a mathematical model for the prediction of biogas production on the solid retention time applied in the wastewater

treatment process was developed.

# 2004 Elsevier Ltd. All rights reserved.

Keywords: Mesophilic anaerobic digestion; Digester performances; Energetic balance; Solid retention time; Waste activated sludge; Sludge pre-treatment
1. Introduction

The need to fulfil stringent effluent standards for COD

(BOD), nitrogen and phosphorous in wastewater treatments,

has determined in recent years the adoption of advanced

activated sludge processes for nutrients removal. The bio-

logical nutrients removal (BNR) processes, either for nitro-

gen or both nitrogen and phosphorous removal, can be

performed only when the necessary amount of carbon in

the treated wastewater is available. As a result the primary

settling tanks in these wastewater treatment plants

(WWTPs) are generally absent to preserve the particulate

fraction of the influent COD. Moreover, in order to preserve
* Corresponding author. Tel.: +39-045-8027965.

E-mail address: bolzonella@sci.univr.it (D. Bolzonella).

032-9592/$ – see front matter # 2004 Elsevier Ltd. All rights reserved.

oi:10.1016/j.procbio.2004.06.036
the nitrification capability of the activated sludge, high solids

retention times (SRT) are applied to the biomass in the

activated sludge process (>10 days). As a consequence, a

partial sludge stabilisation occurs in the activated sludge

process and the following anaerobic stabilisation of waste

activated sludge can result in low efficiency both from a

processing and an economic standpoint [1,2] since this sub-

strate shows a low biomethanisation potential [3]. The specific

biogas production determined on the destroyed volatile matter

when treating the waste activated sludge is in the range 0.6–

0.8 m3/kg VSSdestroyed rather than a typical value of some

1 m3/kg VSSdestroyed observed when digesting mixed sludge

(primary and secondary sludges) [4]. This fact results in a

decrease in biogas production so that the energetic balance of

the anaerobic digester is often negative if sludges are not

properly thickened, especially in winter [2].



D. Bolzonella et al. / Process Biochemistry 40 (2005) 1453–14601454

Table 1

WWTPs considered in this study

Plant Applied

process

Nominal

size (PE)

Design flowrate

(m3/day)

1 D–N 300.000 100.000

2 D–N 50.000 15.000

3 BNR 70.000 12.000

4 D–N 100.000 30.000

D–N: pre-denitrification/nitrification process; BNR: biological nutrients

removal process.
Although these problems are well known to technicians

and researchers, only some figures for designing anaerobic

digesters treating waste activated sludge are reported in

literature [4–6] and cited ranges of operational conditions

are quite broad. Therefore, some problems may arise when

designing the anaerobic digestion section of wastewater

treatment plants where the sole waste activated sludge is

stabilised. In order to better understand the expected per-

formances and the problems related to the managing of these

kind of processes, research was carried out involving four

Italian large WWTPs without primary sedimentation (size in

the range 50.000–300.000 PE). In three of these WWTPs the

anaerobic digestion of secondary sludge is performed in

mesophilic anaerobic digesters working with an organic

loading rate (OLR) of some 1 kg VS/m3
reactor day and a

hydraulic retention time (HRT) in the range 20–40 days.

For the fourth plant, where the sludge treatment line was

missing (sludge was only dewatered in belt filters), the

anaerobic digestion trials were carried out on a lab-scale.

This paper presents the data and performances for both

the wastewater and the sludge treatment lines and reports the

main figures of the processes. From the figures determined

for these plants, a clear relationship between the specific gas

production (SGP, m3/kg VSfed) and the applied SRT in the

wastewater treatment line was demonstrated and a mathe-

matical model of the process was proposed.
2. Materials and methods

The four WWTPs considered in this study did not adopt the

primary sedimentation to preserve the available carbon in waste-

waters in order to perform the biological removal of either nitrogen

or nitrogen and phosphorous. Two of the studied WWTPs (size of

50.000 and 300.000 PE) treated mixed municipal and industrial

wastewaters in a pre-denitrification/nitrification process (D–N) for

carbon and nitrogen removal. In the third WWTP the carbon and

nitrogen removal was carried out by applying two different pro-

cesses: the Carousel1 process, in three tanks working in parallel,

and the automatically controlled alternated cycles process1 [7]. In
Table 2

Main figures of the four studied WWTPs

Plant

1

Wastewater treatment line

Lines (number) 3

Anaerobic tank (m3) –

Anoxic tank (m3) 18000

Aerobic tank (m3) 33600

Pre-anoxic (m3) –

Secondary clarifiers (number) 3

Surface (m2) 5400

Sludge treatment line

Anaerobic digesters (m3) 2 � 3367

a This WWTP presents two independent treatment lines, one with three paral
b The volumes can be changed according to the process optimisation.
the largest of these WWTPs the phosphorous was chemically

removed by addition of iron directly in the aerobic tank, while

in the other two WWTPs no specific processes for phosphorous

removal were present. The fourth WWTP (70.000 PE) treated

municipal wastewaters in a nitrogen and phosphorous biological

removal process (BNR) [8]. In the three WWTPs where the

stabilisation of the waste activated sludge was performed, digesters

were fed with pre-thickened sludge and followed by a post-thick-

ening section, before dewatering anaerobic sludges by belt filter

presses. The concentration of waste activated sludge before feeding

the anaerobic digesters was obtained by means of a gravity

thickening step.

The type of applied process, the design size (as people equiva-

lent) and the design flowrate of the four WWTPs considered in this

study are reported in Table 1.

The main figures of both the wastewater and the sludge treat-

ment lines of the four WWTPs are reported in Table 2.

The data related to the operational conditions and the perfor-

mances of both the wastewater treatment line and the sludge

treatment line of the period 2000–2002 were recorded and pro-

cessed for the purposes of this paper. During these 2 years the

significant periods, in terms of digesters feeding, were individuated

and both the operational conditions and performances were deter-

mined. These figures provide the set of data for the following

elaborations. With reference to the WWTP number 3, where in last

2 years two different SRT in the wastewater treatment line have

been set, the data reported are divided in two different operating

periods, one with a SRT of 15 days and another with a SRT of 45

days (Table 3).
2 3 4

2 1 1 + 1a

– 700–1200b –

1370 1600–2200b –

5400 5500 4500 + 2200a

– 400–1200b –

5 2 3

1754 1300 1500

Lab-scale 2200 3000 + 1500

lel Carousel1 basins and one operating the alternate cycles process1.



D. Bolzonella et al. / Process Biochemistry 40 (2005) 1453–1460 1455

Table 3

Main figures and performances of the wastewater treatment lines

Plant

1 2 3 (SRT = 15 days) 3 (SRT = 45 days) 4

Loads

Actual flowrate (m3/day) 102460 13500 10900 10300 26700

Organic loading (kg COD/day) 39700 2515 2420 2110 9790

Nitrogen loading (kg N/day) 2900 367 129 157 815

Phosphorous loading (kg P/day) 570 40 26 24 95

Solids loading (kg SS/day) 24100 2700 2270 1285 3990

People equivalent (on COD, PE) 330000 23900 23000 20100 93000

Specific volume (l/PE) 150 280 380 440 72

Removal efficiencies

COD (%) 86 87 95 94 84

Nitrogen (%) 68 65 67 75 57

Phosphorous (%) 77 40 57 58 44

Suspended solids (%) 86 84 95 91 84

Operational parameters

Biomass (g/l) 4.2 6.5 4 7 4.3

F/M (kg COD/kg ML VSS day) 0.18 0.05 0.06 0.02 0.3

Yobs (kg ML VSS/kg COD day) 0.21 0.44 0.35 0.3 0.3

SRT (days) 16 35 15 45 8
3. Results and discussion

The treated loads of pollutants, the performances as well

as the typical operational conditions of the wastewater and

the anaerobic digesters of the WWTPs considered are shown

in Tables 3 and 4.

3.1. Wastewater treatment line

According to the data reported in Table 3, only the

WWTPs 1 and 4 treated loads of pollutants similar to the

design loadings (in terms of COD), while the WWTPs 2 and

3 treated just one half of the designed people equivalent

(PE). Consequently, the WWTPs 1 and 4 show low specific
Table 4

Main figures and performances of the anaerobic digesters of the sludge treatmen

Plant

1 2

Feed characteristics

Total solids feed (g/l) 38 26

Total volatile solids feed (g/l) 22 18

Total volatile solids loading (kg TVS/m3
reactor days) 1.0 0

Operational conditions

Digesters temperature (8C) 37.6 35

pH 7.3 7

Total alkalinity, at pH 4 (mgCaCO3/l) NA 2000

Solid and hydraulic retention time (days) 21 20

GPR (m3
biogas/m

3
reactor days) 0.18 0

SGP (m3
biogas/kg TVSfeed) 0.16 0

SGP* (m3
biogas/kg TVSdestroyed) 0.5 0

TVS reactor (g/l) 17 15

TVS removal (%) 22 17
volumes, equal to 150 and 72 l/PE, respectively, whereas

WWTPs 2 and 3 have large availability of volumes (specific

volumes of some 300–400 l/PE) and greater loads of pollu-

tants than those actually fed could be treated. The latter are

clearly low loaded WWTPs, where large SRTs can be

applied to the activated sludge process adopting a sort of

extended aeration process. The set SRTs for the process were

very different for each WWTP, ranging from 8 (WWTP

number 4) to 45 days (WWTP number 3, see Table 3). On the

other hand, the typical biomass concentrations applied in

these WWTPs were quite similar and equal to some 4 g/l, up

to 6.5 g/l in WWTP number 2, while the 7 g/l of WWTP

number 3 was set for only a relatively brief period. Since the

treated organic loadings were very different the consequence
t lines

3 (SRT = 15 days) 3 (SRT = 45 days) 4

35 39 27

22 25 18